
Page 1  

Table of Contents

58.01.16 - Wastewater Rules
000. Legal Authority.  ................................................................................................. 3
001. Title And Scope.  ................................................................................................ 3
002. Written Interpretations.  ...................................................................................... 3
003. Administrative Provisions.  ................................................................................. 3
004. Incorporation By Reference.  ............................................................................. 3
005. Office Hours -- Mailing Address And Street Address.  ....................................... 3
[...]
c. Piping and Connections. Piping systems shall be as simple as practicable, specifically selected and 
manufactured to be suitable for chlorine service, with consideration for minimizing number of joints. Piping should 
be well supported and protected against temperature extremes. Venting of excess gas shall be provided. Special 
considerations shall be given to piping and fixture selection for hypochlorite and chlorine use. Section 008 provides a 
reference to guidance documents; see Subsections 008.01, 008.04 and 008.05. (3-30-07)

d. Standby Equipment and Spare Parts. Standby equipment of sufficient capacity should be available 
to replace the largest unit during shutdowns. Spare parts shall be available for all disinfection equipment to replace 
parts which are subject to wear and breakage. (3-30-07)

e. Housing. (3-30-07)

i. Feed and Storage Rooms. Gas chlorination equipment and chlorine cylinders shall be housed in a 
building. If this building is used for other purposes, a gas-tight room shall separate this equipment from any other 
portion of the building. Floor drains from the chlorine room shall not be connected to floor drains from other rooms. 
Doors to this room shall open only to the outside of the building and shall be equipped with panic hardware. Rooms 
shall permit easy access to all equipment. Section 009 provides a reference to requirements of other regulatory 
entities, compliance with which may be required by other law. (3-30-07)

ii. Ventilation. Section 009 provides a reference to the requirements of the National Electric Code, 
compliance with which may be required by other law. (3-30-07)

iii. Electrical Controls. Section 009 provides a reference to the requirements of the National Electric 
Code, compliance with which may be required by other law. (3-30-07)

iv. Protective and Respiratory Gear. Respiratory air-pac protection equipment shall be available where 
chlorine gas is handled, and shall be stored at a convenient location, but not inside any room where chlorine is used or 
stored. Instructions for using the equipment shall be posted. Section 008 provides a reference to guidance documents; 
see Subsections 008.01, 008.04 and 008.05. (3-30-07)

04. Dechlorination. (3-30-07)

a. Types. (3-30-07)

i. Dechlorination of wastewater effluent may be necessary to reduce the toxicity due to chlorine 
residuals. The most common dechlorination chemicals are sulfur compounds, particularly sulfur dioxide gas or 

Archive 2013

ARCHIVE



IDAHO ADMINISTRATIVE CODE  IDAPA 58.01.16
Department of Environmental Quality Wastewater Rules

Section 500 Page 56  

aqueous solutions of sulfite or bisulfite. Pellet dechlorination systems are also available for small facilities. (3-30-07)

ii. The type of dechlorination system should be carefully selected considering criteria including the 
following: type of chemical storage required, amount of chemical needed, ease of operation, compatibility with 
existing equipment, and safety. (3-30-07)

b. Dosage. The dosage of dechlorination chemical depends on the residual chlorine in the effluent, the 
final residual chlorine limit, and the particular form of the dechlorinating chemical used. (3-30-07)

c. Standby Equipment and Spare Parts. The same requirements apply as for chlorination systems. See 
Subsection 500.04.d. (3-30-07)

d. Housing Requirements/Feed and Storage Rooms. The requirements for housing SO2 gas 
equipment shall follow the same guidelines as used for chlorine gas. Refer to Subsection 500.04.e. for specific 
details. When using solutions of the dechlorinating compounds, the solutions may be stored in a room that meets the 
safety and handling requirements set forth in Subsection 450.07. The mixing, storage, and solution delivery areas 
must be designed to contain or route solution spillage or leakage away from traffic areas to an appropriate 
containment unit. (3-30-07)

e. Protective and Respiratory Gear. The respiratory air-pac protection equipment is the same as for 
chlorine. See Subsection 500.04.e. (Refer to The Compressed Gas Association Publication CGA G-3-1995, “Sulfur 
Dioxide.”) (3-30-07)

05. Ultraviolet (UV) Radiation. (3-30-07)

a. The following documents are recommended to be used as references for UV system sizing and 
facility design: (3-30-07)

i. “Wastewater Engineering, Treatment and Reuse,” Metcalf and Eddy, referenced in Section 008.
(3-30-07)

ii. For reuse applications, “Ultraviolet Disinfection Guidelines for Drinking Water and Water Reuse,” 
National Water Research Institute/AWWA Research Foundation, referenced in Section 008. (3-30-07)

b. For UV systems to be installed at any existing wastewater treatment facility, collection of one (1) 
year’s worth of UV transmittance (UVT) data (four (4) times per day) prior to predesign is encouraged, especially for 
facilities larger than five million gallons per day (5 mgd) (design peak hour flow), and facilities that have industries 
that vary discharge throughout the year. (5-8-09)

c. The preliminary engineering report for all UV disinfection facilities shall include the following:
(5-8-09)

i. A minimum of two (2) open channels (or justification for using a smaller system). (3-30-07)

ii. A minimum of two (2) banks of UV lamps per channel (or justification for using a smaller system).
(3-30-07)

iii. Description of the redundancy provided. (3-30-07)

iv. Description of the upstream flow splitting device (which splits flow to the two (2) or more UV 
channels). (3-30-07)

v. Description of water level control device. (3-30-07)

vi. Description of method used to take a channel off-line for maintenance, and method to dewater a 
channel. (3-30-07)

Archive 2013

ARCHIVE



IDAHO ADMINISTRATIVE CODE  IDAPA 58.01.16
Department of Environmental Quality Wastewater Rules

Section 500 Page 57  

vii. Type of UV system technology (low-pressure low-intensity, low-pressure high-intensity, medium 
pressure, etc.), with consideration given to power consumption. (3-30-07)

viii. Summary of UVT data and collimated beam data. (5-8-09)

ix. Description of HVAC system requirements to ensure adequate UV system performance during 
summer peak temperature period. (3-30-07)

x. Description of maintenance requirements including removal (cleaning) of biofilms from the 
channel walls upstream and downstream of the UV system. (3-30-07)

xi. General description of alarming and controls. (3-30-07)

xii. Description of procedure used for UV system sizing. (3-30-07)

xiii. Design criteria: (3-30-07)

(1) Design UVT. (3-30-07)

(2) TSS. (3-30-07)

(3) Design water temperature range. (3-30-07)

(4) Dose. (3-30-07)

(5) End of lamp life factor. (3-30-07)

(6) Fouling factor. (3-30-07)

(7) Quartz sleeve transmittance factor. (3-30-07)

(8) Design peak hour flow. (5-8-09)

(9) Existing minimum flow. (3-30-07)

(10) Number of channels. (3-30-07)

(11) Disinfection requirements (coliform concentration). (3-30-07)

(12) Maximum head-loss from upstream of the first bank to downstream of the last bank of lamps (lamp 
spacing divided by two (2)). (3-30-07)

d. Use of bioassay method of UV system sizing is encouraged if all manufacturers under 
consideration have existing bioassays performed using identical protocol, and the bioassay was performed under 
conditions similar to the design application. Use of the bioassay method of UV system sizing is discouraged if the 
conditions of Subsection 500.05.d. cannot be met. (3-30-07)

e. Closed chamber units will be reviewed on a case by case basis in accordance with Subsection 
450.03.b. (3-30-07)

06. Ozone. Ozone systems for disinfection shall be evaluated on a case-by-case basis. Design of these 
systems shall be based upon experience at similar full scale installations or thoroughly documented prototype testing 
with the particular wastewater. (5-8-09)

501. -- 509. (RESERVED)

Archive 2013

ARCHIVE



IDAHO ADMINISTRATIVE CODE  IDAPA 58.01.16
Department of Environmental Quality Wastewater Rules

Section 510 Page 58  

510. FACILITY AND DESIGN STANDARDS FOR MUNICIPAL WASTEWATER TREATMENT OR 
DISPOSAL FACILITIES: SUPPLEMENTAL TREATMENT PROCESSES.

01. Chemical Treatment. Many chemicals in various forms can be applied in wastewater treatment to 
aid in nutrient removal, pH adjustment, enhanced clarification, and sludge conditioning. Chemicals must be evaluated 
for each specific treatment process and must be compatible with other liquids, solids and air treatment processes. 
Laboratory tests such as jar tests or pilot-scale studies on actual process wastewater shall be used to select appropriate 
chemicals and dosage ranges. (3-30-07)

a. Phosphorus removal. Chemical phosphorus removal from wastewater involves the addition of 
metal salts (aluminum or iron) or lime to wastewater to form insoluble phosphate precipitates, removal of the 
precipitate from the wastewater, and disposal of the precipitate with the settled sludge. Many process options are 
available, and the designer shall select the chemical to insolubilize the phosphorus, estimate the dosage requirements, 
and select the point of chemical addition. (3-30-07)

b. Nitrogen Removal. Several chemical processes have been used for nitrogen removal. The three (3) 
major processes include breakpoint chlorination, selective ion exchange, and air stripping. Although these processes 
are technically feasible ways of removing nitrogen, the Department does not anticipate widespread use of chemicals 
for nitrogen removal, and justification to do so shall be demonstrated in the Preliminary Engineering Report.

(3-30-07)

c. pH Adjustment. A common chemical process used in wastewater treatment is pH adjustment. 
Several methods are available to neutralize or adjust low pH wastewater. The methods used shall be mixing acid 
wastes with lime slurries, or adding the proper amount of concentrated caustic soda (NaOH) or soda ash (Na2CO3) as 
determined in the Preliminary Engineering Report. (3-30-07)

d. Enhanced Primary Clarification. When settling aids are used during the primary clarification 
process to enhance solids removal in the primary treatment process, the additional solids volume shall be accounted 
for in pumping, solids handling, stabilization, and disposal processes. The coagulant shall be added and mixed before 
the sedimentation process. Flocculants, if used, shall be added after the coagulant. The design shall provide for 
chemical addition points at several locations to give process personnel the opportunity to adjust for optimum 
performance. (3-30-07)

02. Filtration for Tertiary Treatment. Details for plants with tertiary treatment utilizing filtration 
shall be submitted and approved in the Preliminary Engineering Report. (3-30-07)

a. Membranes. In addition to requirements of Section 411, details shall include plant layout, 
calculations for hydraulic capacity and air required, membrane technology considered and membrane type and model 
selected, results from similar type filtration plants already in operation, and anticipated sludge production. (3-30-07)

b. Media. In addition to requirements of Section 411, details shall include plant layout, calculations 
for hydraulic capacity, media considered and media type selected, results from similar type filtration plants already in 
operation, and anticipated sludge production. (3-30-07)

c. Cloth. In addition to requirements of Section 411, details shall include plant layout, calculations for 
hydraulic capacity, technology considered and type and model selected, results from similar type filtration plants 
already in operation, and anticipated sludge production. (3-30-07)

d. Reverse Osmosis. In addition to requirements of Section 411, details shall include plant layout, 
calculations for hydraulic capacity required, technology considered and type and model selected, results from similar 
type filtration plants already in operation, and anticipated sludge production. (3-30-07)

511. -- 518. (RESERVED)

519. FACILITY AND DESIGN STANDARDS FOR MUNICIPAL WASTEWATER TREATMENT OR 
DISPOSAL FACILITIES -- SEPTAGE TRANSFER STATIONS.
Prior to construction of a new septage transfer station or upon material modification of an approved existing station, 

Archive 2013

ARCHIVE



IDAHO ADMINISTRATIVE CODE  IDAPA 58.01.16
Department of Environmental Quality Wastewater Rules

Section 519 Page 59  

the owner of the station must satisfy the following requirements. (5-8-09)

01. Design. Septage holding tanks, transfer/storage tanks, and transfer hoses for either type of tank 
shall meet the applicable requirements of Subsections 519.01.a. through 519.01.c. (5-8-09)

a. All tanks shall be watertight, not open to the air, and provided with containment structures to 
prevent the discharge of septage spills to the surrounding environment. (5-8-09)

b. All piping, transfer hoses, valves, and connections shall be watertight, accessible, and capable of 
being cleaned, repaired, and replaced. (5-8-09)

c. All inlet and outlet connections shall be constructed and maintained such that septage will not leak, 
spill, or overflow the holding tank. (5-8-09)

d. No septage holding or transfer/storage tank shall be permitted within the one hundred (100) year 
flood plain as defined and delineated by the flood insurance rate maps published by the Federal Emergency 
Management Agency. (5-8-09)

e. Odor controls shall be provided to mitigate nuisance odor discharge during transfer. Odor control 
may be attained by employing appropriate setback distances to neighboring facilities, using appropriate air scrubbing 
technologies in conjunction with an enclosed transfer station or other suitably engineered configuration that provides 
assurances of minimal odor nuisances. (5-8-09)

f. The property is owned by the individual(s) operating the septage transfer station, or the property 
owner has granted permission to so use the property. (5-8-09)

g. Septage transfer stations shall provide total containment for the entire volume of the holding tanks 
and transfer/storage tanks in the event of spilled septage. (5-8-09)

h. Truck washing facilities shall be constructed to retain all wash water on site. (5-8-09)

02. Plans and Specifications. In addition to the requirements of Section 400, plans and specifications 
for septage transfer stations must include the requirements of Subsections 519.02.a. through 519.02.f. (5-8-09)

a. A map which identifies the proposed septage holding or transfer/storage tank location. (5-8-09)

b. The footprint of the proposed activity area. (5-8-09)

c. All access roads and access control measures. (5-8-09)

d. All roads, property boundary lines, and structures within two hundred (200) feet of the septage 
holding or transfer/storage tank location; any structures on the property; and any easements or rights-of-way which 
exist on the property. (5-8-09)

e. Surrounding land use within two hundred (200) feet of the footprint of the proposed activity area on 
which the septage holding or transfer/storage tank is proposed to be located. (5-8-09)

f. A spill response plan, describing spill response equipment and disinfection and containment 
capability at the septage transfer station, shall be submitted to and approved by the Department. (5-8-09)

03. Record Keeping. Every owner of a septage transfer station shall maintain the following records for 
a minimum of five (5) years. (5-8-09)

a. For each load of septage received: (5-8-09)

i. The date received or picked up; (5-8-09)

Archive 2013

ARCHIVE



IDAHO ADMINISTRATIVE CODE  IDAPA 58.01.16
Department of Environmental Quality Wastewater Rules

Section 520 Page 60  

ii. The name and address of the client(s) from whom the septage was received; and (5-8-09)

iii. The volume of the septage received, in gallons; and (5-8-09)

b. Records indicating the final disposal destination(s) for septage removed from the transfer/storage 
tank. (5-8-09)

520. FACILITY AND DESIGN STANDARDS FOR MUNICIPAL WASTEWATER TREATMENT OR 
DISPOSAL FACILITIES: HANDLING AND TREATMENT OF SEPTAGE AT A WASTEWATER 